
Direct Measurement of Organic Micropollutants in Water and Wastewater
Using Fluorescence Spectroscopy

Downloaded from: https://research.chalmers.se, 2025-12-04 20:04 UTC

Citation for the original published paper (version of record):
Paradina-Fernández, L., Wuensch, U., Bro, R. et al (2023). Direct Measurement of Organic
Micropollutants in Water and Wastewater Using Fluorescence
Spectroscopy. ACS ES and T Water, 3(12): 3905-3915.
http://dx.doi.org/10.1021/acsestwater.3c00323

N.B. When citing this work, cite the original published paper.

research.chalmers.se offers the possibility of retrieving research publications produced at Chalmers University of Technology. It
covers all kind of research output: articles, dissertations, conference papers, reports etc. since 2004. research.chalmers.se is
[...]
antifungals, antihypertensives, antineoplasics, anxiolytics, and
hormones.1 The fluorescent antibiotic ciprofloxacin and the
NSAID naproxen have very high detection frequencies in
waterbodies, with concentrations exceeding 100 μg L−1

recorded in wastewater.11,12

Accurate measurement of fluorescent OMPs using spectros-
copy without preconcentration or chemical modification is
currently limited to situations in which the OMP is both
intrinsically highly fluorescent and present at very high
concentrations. However, in almost all natural and artificial
water matrices, e.g., lakes, drinking water, and wastewater, the
OMP fluorescence is obscured by fluorescence emitted by
naturally occurring dissolved organic matter (DOM). DOM
compounds are the major light-absorbing chemicals in all
natural waters, and their emission peaks are in the range of
300−600 nm where they collide with the native fluorescence
spectra for many OMPs.10 In some cases, chemical reactions
may be induced to produce fluorescent products with spectra
at wavelengths unobscured by DOM,13 but this can be
technically complicated and has limited applicability. Widely
accessible reagent-free methods that support high-throughput
and rapid quantification of even a handful of environmentally
important OMPs would help to alleviate a significant
bottleneck in laboratory studies seeking to predict or evaluate
the outcomes of water treatment processes.
Quantifying low-level OMP fluorescence in real samples

despite the presence of interfering DOM can be achieved only
if the DOM background is known a priori. At that point, the
background can be simply removed by blank subtraction,
leaving only the fluorescence due to OMPs plus noise. In real
situations, this is normally considered impossible because
DOM varies in space and time, which necessitates a new blank
for each new sample. A novel way to surmount this challenge is
by leveraging recent advances in the field of DOM fluorescence
spectroscopy. Specifically, recent studies show that fluorescent
components determined by parallel factor analysis (PARAF-
AC) are highly conserved across diverse aquatic environ-
ments.14−16 This means that after a sample is collected and
analyzed by fluorescence EEM spectroscopy, the data can be
passed through automatic or semiautomatic postprocessing
algorithms to subtract DOM fluorescence and quantitatively
recover the concentration of fluorescent OMPs despite varying
background water matrices.
In this study, we aimed to provide a toolbox for water quality

practitioners consisting of a collection of methods that support
cheap and rapid quantification of OMPs in water and
wastewater at relatively low concentrations (>3 μg L−1)
without complicated sample pretreatment or complicated
postprocessing. This is appropriate for field studies where
specific fluorescent OMPs are known to be present at such
concentrations or laboratory studies where OMPs can be
seeded at specific concentrations. Our methodology leverages
the latest advances in the field of DOM fluorescence

spectroscopy to rapidly distinguish OMP signals from
interfering DOM. A critical novel aspect was that blank
subtraction for diverse samples was achieved using assumed
spectral properties for DOM fluorescence, obviating the usual
purpose of PARAFAC modeling which is to determine such
properties. Furthermore, unlike most PARAFAC applications
these methods do not require large data sets and can be used
to quantify OMPs in single samples. The fact that this
approach succeeded validates the underlying assumptions and
paves the way for further novel methods leveraging our
growing comprehension of DOM fluorescence.

2. MATERIALS AND METHODS
2.1. Reagents and Solutions. Analytical-grade chemical

standard atenolol, carbamazepine, ciprofloxacin, citalopram,
clarithromycin, diclofenac, erythromycin, β-Estradiol, 17α-
Ethynylestradiol, ibuprofen, levonorgestrel, losartan, metopro-
lol, naproxen, oxazepam, sulfamethoxazole, tramadol, trime-
thoprim, venlafaxine, and zolpidem were purchased from
Sigma-Aldrich (Massachusetts).
Phosphate-buffered saline tablets, sodium hydroxide, and

hydrochloride acid (HCl, 37%) were purchased from Fisher
Reagent (Pennsylvania), Sigma-Aldrich (Massachusets) and
Fisher Chemical (U.K.), respectively. Ultrapure water was
obtained from an in-lab Millipore system (Bedford). Ethanol
and methanol were purchased from Fisher Scientific and
Sigma-Aldrich, respectively.
Stock solutions of 100 mg L−1 were prepared in 0.025 mol

L−1 HCl, 70% methanol, or 70% ethanol and stored in the dark
at 4 °C. Working solutions were prepared by diluting the stock
solutions with ultrapure water to reach concentrations of 100
μg L−1.
2.2. Fluorescence Spectroscopy Measurements. Fluo-

rescence and absorbance measurements were made on an
AquaLog fluorometer (HORIBA) using a 10 mm quartz
cuvette (Helma Analytics). Excitation−emission matrices were
recorded in the emission wavelength range of 246−823 nm
(increment ∼ 4.65 nm) with integration times between 0.5 and
3 s and at excitation wavelengths between 239 and 620 nm
(increment 3 nm).
2.3. Screening and Optimization. Initially, screening

tests were conducted to identify pharmaceuticals with high
fluorescence in the range of pH expected in water treatment
plants (pH 6−8). As a result of screening, all but three of the
original 20 OMPs were eliminated from further studies
(Supporting Information Table S1). Elimination was due to
one or more of the following factors that reduce measurement
precision, sensitivity, and accuracy: (1) low molar fluorescence,
(2) uncertain emission spectrum due to scatter interference
(Rayleigh or Raman), and (3) uncertain excitation spectrum
due to excitation peaks occurring only at short wavelengths
where there is high lamp-related noise (<240 nm). After
screening, only ciprofloxacin (CIP), naproxen (NAP), and
zolpidem (ZOL) were retained for further testing.
Since fluorescence spectra can be sensitive to pH, the effect

of pH on spectral properties was investigated in detail for CIP,
NAP, and ZOL. EEMs were collected for 100 μg L−1 solutions
of each OMP standard dissolved in phosphate buffer (0.01 mol
L−1) after adjusting pH to specific values (6, 6.5, 7, 7.5, 8, 8.5)
using NaOH or HCl. These tests indicated all three chemicals
exhibited relatively high fluorescence at pH 7.5 (Supporting
Section S1). Therefore, in subsequent experiments, all samples

ACS ES&T Water pubs.acs.org/estwater Article

https://doi.org/10.1021/acsestwater.3c00323
ACS EST Water 2023, 3, 3905−3915

3906

https://pubs.acs.org/doi/suppl/10.1021/acsestwater.3c00323/suppl_file/ew3c00323_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.3c00323/suppl_file/ew3c00323_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.3c00323/suppl_file/ew3c00323_si_001.pdf
pubs.acs.org/estwater?ref=pdf
https://doi.org/10.1021/acsestwater.3c00323?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as


were adjusted to pH = 7.5 prior to measurement (see further
below).
The quantum yields of the three OMPs were calculated with

reference to quinine sulfate and salicylic acid standards,
following the procedure of Wünsch et al.17 as described in
the Supporting Information (Supporting Section S2).
2.4. Study Area and Sampling Sites. Samples were

collected from six sites in or near the city of Gothenburg,
located on the west coast of Sweden, in April−November
2022. For simplicity in this paper, these samples are classified
as either “natural samples” or “wastewater samples”, represent-
ing samples with relatively low or high organic carbon content,
respectively.
Natural samples (N = 34) included both environmental

samples (river, stream, pond, or lake) and samples from a
drinking water treatment plant (DWTP) in the region of
Gothenburg, Sweden. The DWTP draws water from the river
Göta Älv which drains water from lake Van̈ern 93 km
upstream. At the DWTP, samples (N = 11) were collected in
October from untreated (raw) river water and partially treated
water from the full-scale plant and a pilot plant. Environmental
samples were collected from a small stream in April (N = 1),
lakes Delsjön (N = 1) and Radasjön (N = 1) in November, and
20 ponds and lakes in the wider Gothenburg area during
October to November. Lakes Delsjön and Radasjön are raw
water sources for additional DWTPs not sampled in this study.
Wastewater samples (N = 28) were from a wastewater

treatment plant (WWTP) that treats effluent from about
970 000 person equivalents with an average flow of 4 m3/s
prior to discharging in river Göta Älv.18,19 The WWTP has a
combined sewer system receiving mainly domestic wastewater
and, to a lesser extent, industrial wastewater. The treatment
process includes screening, grit removal, primary settlers, high-

loaded activated sludge for pre-denitrification and simulta-
neous precipitation, trickling filters for nitrification, secondary
settlers, nitrifying, and denitrifying moving bed bioreactors
(MBBRs), disk filters, and a pilot granular activated carbon
(GAC) filter. The wastewater samples were collected in two
periods: June 9, 2022 and November 21−25, 2022. The June
samples (N = 3) were from three process stages: influent, after
nitrifying MBBR, and effluent, whereas the November samples
(N = 25) were collected daily for 5 days from five process
stages: influent, after nitrifying MBBR, and before/after two
sets of pilot GAC filters (GAC influent/GAC effluent). GAC
effluent samples (N = 10) were from two process lines with
different flow rates. Hereafter, the GAC influent and GAC
effluent will be referred to as “GAC in” and “GAC out”,
respectively.
All samples were filtered after collection. Natural samples

were filtered with 0.45 μm polyether sulfone (PES) syringe
filters. Wastewater samples were highly turbid so were first
centrifuged at 3500 rpm for 10 min, then filtered using 1.6 and
0.7 μm glass microfiber filters, and finally passed through 0.45
μm PES syringe filters. After filtration, samples were stored at 4
°C in amber glass bottles until analysis.
2.5. Calibration Samples. For each OMP, a calibration

set of six standard samples was prepared in triplicate by
transferring appropriate aliquots of the CIP, NAP, or ZOL
working standard solutions to 5.00 mL volumetric flasks of
0.01 mol L−1 phosphate buffer pH 7.5. The final concen-
trations of the calibration samples were in the range of 0.1−
50.0 μg L−1.
2.6. Experimental Design. Two types of data sets were

constructed from which OMP detection limits were
determined in each natural or wastewater sample. First, in
silico (simulated) data sets were constructed, by mathematical

Figure 1. Methodology for creating “contaminated” samples in this study. Top row (A): in silico (simulated) data sets were created by
mathematical addition of fluorescence EEMs from OMPs and water samples and bottom row (B): spiked (validation) data sets were created by
physically spiking OMPs into water samples.

ACS ES&T Water pubs.acs.org/estwater Article

https://doi.org/10.1021/acsestwater.3c00323
ACS EST Water 2023, 3, 3905−3915

3907

https://pubs.acs.org/doi/suppl/10.1021/acsestwater.3c00323/suppl_file/ew3c00323_si_001.pdf
https://pubs.acs.org/doi/10.1021/acsestwater.3c00323?fig=fig1&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestwater.3c00323?fig=fig1&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestwater.3c00323?fig=fig1&ref=pdf
https://pubs.acs.org/doi/10.1021/acsestwater.3c00323?fig=fig1&ref=pdf
pubs.acs.org/estwater?ref=pdf
https://doi.org/10.1021/acsestwater.3c00323?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as


addition of the EEM of each OMP in ultrapure water to the
EEM of each water sample (Figure 1A). Second, real data sets
were constructed by spiking each OMP at low concentrations
into each water sample (Figure 1B). The simulation experi-
ments represented the “best-case scenario” for quantifying each
OMP, while the spiking experiments both validated this
approach and provided a more realistic assessment of the
detection limits for each OMP in each water matrix.
Specifically, “contaminated” water samples in simulated data

sets were obtained by modifying the original water EEMs to
include OMP fluorescence signals (either one OMP or all
three together). First, each OMP EEM was scaled according to
its calibration curve at pH 7.5 to simulate a final concentration
selected randomly from the range of 1.0−20.0 μg L−1. In
contrast, “contaminated” water samples in spiked data sets
were generated using known concentrations of OMPs (1.0−
50.0 μg L−1) added to the water samples either individually or
as mixture of all three OMPs (Table S2). First, the filtered
water samples were adjusted to pH 7.5, and then appropriate
aliquots of the OMP working solutions were injected into 5.00
mL samples of natural water or wastewater. This procedure
was performed in duplicate.
Wastewater samples can contain high pharmaceutical

concentrations; therefore, background OMP concentrations
were determined prior to spiking. The true concentrations of
OMPs in these samples after spiking was subsequently
determined as the sum of background concentrations plus
the spiked concentration. Background OMP concentrations
were determined by UPLC-MS/MS at MoLab-Environmental
analytical laboratory, Kristianstad University, following the
methodology of Gidstedt et al.20 In natural samples, it was
assumed (and later confirmed) that background OMP
concentrations would be far lower than the detection limits
for the developed method.5,21 For these samples, the true
concentrations of OMPs in spiked samples were assumed to be
equal to the added concentration of OMPs.
In each case, the analysis procedure after constructing the

“contaminated” data set was the same: each data set consisting
of 1−25 samples was modeled using PARAFAC to identify and
quantify the signals due to each OMP contaminant and
separate these from signals due to natural organic matter.
Signals due to natural organic matter were assumed to conform
with a pre-existing PARAFAC model developed previously
using either natural samples (NW model) or wastewater
samples (WW model). An OMP was identified if it matched
the pure spectra of the same OMP dissolved in ultrapure water
with a near-perfect Tucker congruence coefficient (TCC >
0.98 in excitation and emission).22

2.7. Data Preprocessing. The fluorescence data sets were
processed in MATLAB R2022a (v9.12, Mathworks Inc.) using
the drEEM toolbox, version 0.6.5.22 Inner filter effects were
eliminated with the absorbance-based method23 and fluo-
rescence signals in each EEM were normalized using the
Raman peak area of ultrapure water at 350 nm. Data
preprocessing also included setting first- and second-order
Raman and Rayleigh scatter bands to missing numbers.
Thereafter, both Raman scatter bands and the second-order
Rayleigh scatter band were replaced with interpolated data.
Lastly, fluorescence emission wavelengths were restricted to
the range of 300−620 nm, and excitation was restricted to the
ranges of 250−452 nm (natural samples) and 250−620 nm
(wastewater samples).

2.8. Parallel Factor Analysis. Traditionally when applying
PARAFAC modeling to DOM samples, it is assumed that the
number of independent natural organic matter components
and their spectral properties are unknown, and a new
PARAFAC model is constructed for each new data set
especially if different sources are involved. The downside is
that it can be difficult and time-consuming to identify a reliable
model, especially when fluorescence intensities are highly
correlated as is typical when sampling throughout a water
treatment plant.
In the current study, a novel approach was used to capture

interfering DOM fluorescence in natural samples compared to
wastewater samples. Recent studies suggest that the underlying
fluorescence components in natural river and lake sources
around the world are highly similar14,16,24 suggesting an
opportunity to use a pre-existing PARAFAC model to capture
natural DOM signals. An a priori model (“NW model”) was